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SPORTON LAB.
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Conducted Band Edge
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GSM1900 (GPRS class 8)
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WCDMA Band IV (RMC 12.2Kbps)
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30.000 MHz 620.000 MHz 1.000 MHz 103.63066 MHz -37.83 dBm 30.000 MHz 620.000 MHz 1.000 MHz 770.45227 MHz -38.78 dém -25.78 d8.
855.000 MHz 1.000 GHz 1.000 MHz 993.58606 MHz -37.51 dem 855.000 MHz 1.000 GHz 1.000 MHz 877.93478 MHz -37.39 dém -24.39 d8.
1.000 GHz 3.000 GHz 1.000 MHz 1.67304 GHz -36.27 dBm 1.000 GHz 3.000 GHz 1.000 MHz 2.84289 GHz -36.96 d&m -23.96 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.96575 GHz -32.26 dem -19.26 de 3.000 GHz 7.000 GHz 1.000 MHz 6.66829 GHz -31.56 dem -18.56 d&
7,000 GHz 9.000 GHz 1,000 MHz 8.97913 GHz -36,01 dBrm -23.01 dB 7,000 GHz 9.000 GHz 1.000 MHz 7.04512 GHz -35,70 dam -22,70 d8
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855.000 MHz 1.000 GHz 1.000 MHz 890.68841 MHz -38.03 dem -25,03 d8 855.000 MHz 1.000 GHz 1.000 MHz 91931150 MHz -37.19 dém 24,10 d8.
1.000 GHz 3.000 GHz 1.000 MHz 1.69804 GHz -36.06 dam -23.06 de 1.000 GHz 3.000 GHz 1.000 MHz 1.64504 GHz -36.73 dém -23.73 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.85527 GHz -32.66 dem -19.66 de 3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -32,02 dem -19.02 d&
7,000 GHz 9.000 GHz 1,000 MHz 7.04887 GHZ -36,05 dBrm -23,05 dB 7,000 GHz 9.000 GHz 1.000 MHz 7.08961 GH2 -34,92 dam -21,92 d8
— — -
NNNRNED o
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SPORTON LAB.

FCC RF Test Report

Report No. : FG912203A

GSM1900 (GPRS class 8)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.70 dBm

Offset 14.70 dB

Mode Auto Sweep

Spectrum

SGL Count 10/10

Ref Level 24.70 cBm

Offset 14.70 dB

Mode Auto Sweep

Date: 30 MAR 2019 135515

Date: 30.MAR 2018 141324

SGL Count 10/10
@1 Max (@1 Max
20 kit Check 20 hifnit Check PABS
Line _$PURIOUS_LINE_ABS Line _§PURIOUS_| INE_ABS pAks
10 d 10 d
0 0
-10 df -10 di
"seurToU: SpURIOUS LN
20 1 “20
30 dB a0 dB
50 df -50 d
60 -60
70 70
Start 30.0 MHz 48006 pts Stop 10.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | aLimit | Rangelow | Rangeup | RBW | Frequency |__Powerabs | aiimit |
30.000 MHz 1.000 GHz 1,000 MHz 247.59855 MHz -37,45 dém -24,45 d& 30.000 MHz 1,000 GHz 1,000 MHz 847.05897 MHz -37,29 dém -24,29 d&.
1.000 GHz 1.845 GHz 1.000 MHz 1.58213 GHz -36.53 dBm -23.53 d 1.000 GHz 1.845 GHz 1.000 MHz 1.81438 GHz -37.67 dém -24.67 d8.
1.915 GHz 3.000 GHz 1.000 MHz 2.90962 GHz -36.15 dem -23.15 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.94013 GHz -36.69 dem -22.69 d&.
3,000 GHz 7.000 GHz 1.000 MHz 6.49881 GHz -32,07 dem -19.07 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.84977 GHz -31.62 dam -18.62 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.35434 GHz -34.01 dem -21.01 de 7.000 GHz 13.600 GHz 1.000 MHz 12.88890 GHz -33.66 dam -20.66 d&
13,600 GHz 19.100 GHz 1,000 MHz 16.02945 GHz -31,30 dém -18,30 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.33454 GHz -30,43 dém -17,43 d8.
— — -
J NNEARNED o

Middle

Channel

Middle Channel

Spectrum

Ref Level 24.70 dBm

Offset 14.70 dB

Mode

Auto Sweep

Spectrum

SGL Count 10/10

Ref Level 24.70 cBm

Offset 14.70 dB

Mode Auto Sweep

Date: 30 MAR 2019 135833

SGL Count 10/10

@1 Max (@1 Max

20 dhifnit ¢heck PARS 20 bt ¢heck PARS

Line _§PURIOUS_| INE_ABS PA Line _§PURIOUS_|INE_ABS PA

10 d 10 d

0 0

-10 di -10 di

["SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_

30 dbm—7 50 dem—T

30 db 30 d8

Sod -50 d

60 -60

70 70

Start 30.0 MHz 48006 pts Stop 10.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz

Spurious Emissians Spurious Emissians

Rangelow | Rangeup | RBW Frequency |___Ppower Abs ALimit Range Low RangeUp | RBW Frequency Power Abs Aimit
30.000 MHz 1.000 GHz 1,000 MHz 769.98251 MHz -36,95 dBm -23,95 d& 30.000 MHz 1,000 GHz 1,000 MHz 814.58021 MHz -36,87 dém -23,87 d&.
1.000 GHz 1.845 GHz 1.000 MHz 1.78102 GHz -37.16 dBm -24.16 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.30341 GHz -38.14 dém -25.14 d8.
1.915 GHz 3.000 GHz 1.000 MHz 2.65684 GHz -35,73 dem -22.73 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.08439 GHz -35.78 dém -22.78 d&.
3.000 GHz 7.000 GHz 1.000 MHz 6.86327 GHz. -31.64 dem -18.64 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.71929 GHz -31.36 dém -18.36 dB
7.000 GHz 13.600 GHz 1,000 MHz 13.28770 GHz -34.19 dem -21,19 de 7.000 GHz 13.600 GHz 1.000 MHz 11.99419 GHz -34.39 dem -21.39 d&
13,600 GHz 19.100 GHz 1,000 MHz 16.65601 GHz -31,03 dBrm -18,03 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.79454 GH2 -30,65 dam -17,65 d8.
— — -
J NNEARNED o

Date: 30 MAR 2019 141441

Highest Channel

Highest Channel

Spectrum

Ref Level 24.70 dBm  Offset 14.70 dB Mode Auto Sweep

Ref Level 24.70 cbm
SGL Count 10/10

Offset 14.70 dB

Mode Auto Sweep

SGL Count 10,10
[®1 Max (@1 Max
20 dhiit ¢heck 20 dbifnit ¢heck PABS
Line _$PURIOUS_LINE_ABS Line PURIOUS_LINE_ABS PABS
10 10
o o
-10 d
S
-30 -30
50 d =50 d
-60 -60
=70 =70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | Alimit | Rangelow | Rangeup | RBW | Frequency |__Powerabs | aLimit
30.000 MHz 1.000 GHz 1,000 MHz 096.36432 MHz -37.48 deém -24.48 dB 30.000 MHz 1.000 GHz 1.000 MHz 977.94353 MHz -36.77 dém -23.77 dB
1.000 GHz 1.B45 GHz 1.000 MHz 1.58086 GHz -36,89 dém -23.89 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.60746 GHz -36.86 dBm -23.86 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.96861 GHz -34.89 dBm -21.89 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.86202 GHz -35.29 dBm -22.29 dB
3.000 GHz 7.000 GHz2 1.000 MHz 6.84577 GHz -31.02 dam -18.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.72828 GHz -30.16 dem -17.16 d&
7.000 GHz 13.600 GHz 1,000 MHz 11.91924 GHz -33.44 d&m -20.44 dg 7.000 GHz 13.600 GHz 1.000 MHz 12.32417 GHz -34.24 d&m -21.24 dg
13,600 GHz 19.100 GH2 1,000 MHz 17.03195 GH2 -30,90 dem -17,90 dB 13.600 GHz 19,100 GH2 1.000 MH2 15.79140 GH2 -30.71 dBém -17.71 dB
- LU -
il ] [1]]
Date: 30 MAR 2018 135351 Date: 30.MAR 2019 1416 00
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SPORTON LAB.

FCC RF Test Report

Report No. : FG912203A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.10 dBm  Offset 14.10 dB Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 24.70 cBm
SGL Count 10/10

Offset 14.70 dB

Mode Auto Sweep

Date: 30 MAR 2019 151410

@1 Max (@1 Max
20 dbiroit ¢heck 20 ghifit ¢heck PAES
Line _§PURIOUS_| INE_ABS Line _§PURIOUS_| INE_ABS pAks
10 d 10 d
0 0
-10 di
[ SPURIOUS_LINE_ABS_
20 .
%5 30 d8
-50 di
50 dem
-60
60
70
70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissions Rangelow | Rangeup | REW Frequancy | __PoweraAbs | aLimit |
Rangelow | Rangeup | RBW | Frequency | Powerabs | AL 30,000 MHz 1.000 GHz 1.000 MHz 680,30235 MHz -37.19 deém -24,18 d&
30.000 MHz 620.000 MHz 1.000 MHz 816.61819 MHz -34.98 dBm -21.98 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -30.53 dém -17.53 d8.
855.000 MHz 1.000 GHz 1.000 MHz 960.76087 MHz -36.62 dem -23.62 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.98095 GHz -36.42 dem -23.42 d8.
1,000 GHz 3.000 GHz 1.000 MHz 2.67239 GHz -37.49 dem -24,49 dB 3,000 GHz 7.000 GHz 1.000 MHz 6.98676 GHz -30.78 dem -17.78 de.
3,000 GHz 7.000 GHz 1,000 MHz 6.67029 GHz -231.11 dem -18.11 dé 7.000 GHz 13.600 GHz 1.000 MHz 12.35670 GHz -33,93 dam -20,93 d&
7,000 GHz 9.000 GHz 1,000 MHz 7.10836 GHz -35,47 dBm -22,47 dB 13.600 GHz 19.100 GHz 1.000 MHz 17.07281 GHz -31,18 dém -18,18 d8.
| CNNRNNARD e | J GENNRNNED o
Dete: 30 MAR 2019 15:08:26 Date: 30.MAR 2019 143242
Spectrum k- Spectrum E
RefLevel 24.10 dBm  Offset 14.10 dB Mode Auto Sweep Ref Level 24.70 dBm  Offset 14.70 db Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max (@1 Max
20 dbifuit Gheck PARS 20 bt ¢heck PARS
Line _§PURIOUS_|INE_ABS PABS Line _§PURIOUS_|INE_ABS PA
10 d 10 d
0 0
-10 di
S ONE_7BS | SPURIOUS_LINE_ABS_
_PBS_ 50 dem—T
%5 30 d8
50 d!
50 dém
-60
60
70
70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissions Rangelow | Rangeup | RBW | Frequancy | __Ppowerabs | aLimit |
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 892.14143 MHz -37.62 dBm -24,62 d&.
30.000 MHz 620.000 MHz 1.000 MHz 789.00800 MHz -38.36 dBm -25.36 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.61633 GHz -37.69 dém -24.69 d8.
855.000 MHz 1.000 GHz 1.000 MHz 934.00420 MHz -37.06 dem -24.06 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.57480 GHz -36.58 dem -23.50 d8.
1.000 GHz 3.000 GHz 1.000 MHz 2.96563 GHz. -37.23 dBém -24.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -31.12 dém -18.12 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.76078 GHz -32.07 dem -19.07 de 7.000 GHz 13.600 GHz 1.000 MHz 12.78237 GHz -33.74 dem -20.74 dB
7,000 GHz 9.000 GHz 1,000 MHz 7.02262 GHZ -35,41 dBrm -22,41 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.87796 GH2 -30,45 dam -17,45 d8.
— - — -
CHNANANED e J HIRNRNED e
Date: 30 MAR 2018 15:1251 Date: 30.MAR 2019 14:34:00
Spectrum k- k3
RefLevel 24.10 dBm  Offset 14.10 dB Mode Auto Sweep Ref Level 24.70 dBm  Offset 14.70 db Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max (@1 Max
20 dbifuit Gheck PARS 20 bt ¢heck PARS
Line _§PURIOUS_|LINE_ABS PABS Line _§PURIOUS_|INE_ABS pAks
10 10
0 0
-10 di
S_LINE_ABS_ -5‘0'—‘}"‘ OUS
30
50 d
'S0 dem
-60
60
70
70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissions Rangelow | Rangeup | RBW | Frequancy | __Ppowerabs | atimit |
Rangelow | RangeUp | RBW | Frequency |  Power Abs I 30.000 MHz 1,000 GHz 1,000 MHz 725.38481 MHz -37,42 dém -24,42 d&.
30,000 MHz 820.000 MHz 1,000 MHz 510.27736 MHz -38,11 dém -25,11 dB 1,000 GHz 1,845 GHz 1,000 MHz 1.78694 GHz -37,55 dém -24,55 d8.
855.000 MHz 1.000 GHz 1.000 MHz 855.47101 MHz -36.38 dem -23.38 dB 1.915 GHz 3.000 GHz 1.000 MHz 1.91807 GHz -31.31 dém -18.31 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.91214 GHz. -36.31 dém -23.31 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.68579 GHz -31.58 dém -18.58 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.40032 GHz -32,50 dem -19,50 de 7.000 GHz 13.600 GHz 1.000 MHz 11.85466 GHz -34.07 dem -21.07 d&
7,000 GHz 9.000 GHz 1,000 MHz 7.05712 GHZ -35,36 dBrm -22,36 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.06166 GH2 -30,84 dBm -17,84 d8
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e % FCC RF Test Report

SPORTON LAB.

Report No. : FG912203A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum #

Ref Level 30.00 dBm  Offset 14.70 dB Mode Auto Sweep
SGL Count 10/10

[@1 Max

Limit ¢heck PAES
20 dbife—$PLRIOUS | INE_ARS pakS
10
0dB

il W

Date: 30 MAR 2019 14:4312

50
Start 30.0 MHz 48006 pts Stop 10.0 GHz
Spurious Emissions
Rangelow | Rangelp | RBW | Frequency |__Ppowerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 924.62019 MHz -36,20 deém -23.20 d&
1.000 GHz 1.705 GHz 1.000 MHz 1.70341 GHz -33.06 dBm -20.06 d8
1.760 GHz 3.000 GHz 1.000 MHz 1.04946 GHz -36.00 dem -23.00 di
3,000 GHz 7.000 GHz 1.000 MHz 6.93376 GHz -31,26 dem -18,26 dB
7.000 GHz 13.600 GHz 1,000 MHz 11.94140 GHz -32,53 dem -19,53 de
13,600 GHz 18.000 GHz 1,000 MHz 17.55579 GHz -30,97 dBm -17.97 dB
-

Middle Channel

Spectrum

Ref Level 30.00 dBm  Offset 14.70 dB Mode Auto Sweep
SGL Count 10/10

Limit ¢heck PARS
20 dbife—SPURIOUE J INF_ARS PAES

il W

Date: 30 MAR 2019 14:50.31

50
Start 30.0 MHz 48006 pts Stop 10.0 GHz
Spurious Emissians
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 016.86407 MHz -36,75 dem 23,75 dB
1.000 GHz 1.705 GHz 1.000 MHz 1.48202 GHz -37.57 dém -24.57 d
1.760 GHz 3.000 GHz 1.000 MHz 2.96211 GHz -36.60 dem -23.60 di
3.000 GHz 7.000 GHz 1.000 MHz 6.80927 GHz -31.56 dam -18.56 de
7.000 GHz 13.600 GHz 1,000 MHz 13.52387 GHz -34,06 dam -21,06 d8
13,600 GHz 18.000 GHz 1,000 MHz 16.77799 GHz -29,82 dBm -16,82 dB

Highest Channel

Spectrum

Ref Level 30.00 dBm  Offset 14.70 dB Mode Auto Sweep
SGL Count 10/10

Limit ¢heck
20 dbife—SPURIOUE ) INF_ARS
10 diy

il W

Date: 30 MAR 2019 145215

60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | REW | Fraquency | powerabs |  atimit |
30000 MHz 1.000 GHz 1,000 MHz 830.68716 MRz -37,76 dem 24,76 &
1,000 GHz 1.705 GHz 1,000 MHz 1.42695 GHz -36,54 dém -23,54 dB
1.760 GHz 3.000 GHz 1.000 MHz 1.76008 GHz -27.31 dém -14.31 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -30.88 dem -17.88 de
7,000 GHz 13.600 GHz 1.000 MHz 12.35471 GHZ -33,66 darm -20,56 dB
13,600 GHz 18,000 GHz 1,000 MHz 16.63720 GHZ -30,10 dBrn -17.10 dB
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e a0, FCC RF Test Report

Report No. : FG912203A

Frequency Stability|
Test Conditions | Middle Channel (GIS‘RSSM(?Iggs ) (Elf:é‘"gggs ) 2;‘;“;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048 0.0060
40 Normal Voltage 0.0526 0.0167
30 Normal Voltage 0.0120 0.0538
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0574 0.0335
0 Normal Voltage 0.0191 0.0538
-10 Normal Voltage 0.0084 0.0466 PASS
-20 Normal Voltage 0.0143 0.0167
-30 Normal Voltage 0.0108 0.0478
20 Maximum Voltage 0.0466 0.0514
20 Normal Voltage 0.0155 0.0132
20 Battery End Point 0.0395 0.0395
Note:

1. Normal Voltage = 3.3V.

; Battery End Point (BEP) =3.8V. ; Maximum Voltage =4.3 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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e a0, FCC RF Test Report

Report No. : FG912203A

Test Conditions | Middle Channel (Ggg"s"?:s"s o) (Egg“él?::s ) N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0053 0.0005
40 Normal Voltage 0.0016 0.0016
30 Normal Voltage 0.0027 0.0021
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0170 0.0255
0 Normal Voltage 0.0074 0.0186
-10 Normal Voltage 0.0160 0.0011 PASS
-20 Normal Voltage 0.0218 0.0037
-30 Normal Voltage 0.0005 0.0213
20 Maximum Voltage 0.0053 0.0160
20 Normal Voltage 0.0021 0.0016
20 Battery End Point 0.0133 0.0011
Note:

1. Normal Voltage = 3.3V.

; Battery End Point (BEP) =3.8V. ; Maximum Voltage =4.3 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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e a0, FCC RF Test Report

Report No. : FG912203A

Test Conditions | Middle Channel (RMC 1‘2_’;?&2:&2"'1‘2’_ 2Kbps) 2;‘;“;;
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0395
30 Normal Voltage 0.0442
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0072
0 Normal Voltage 0.0323
-10 Normal Voltage 0.0048 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0311
20 Maximum Voltage 0.0442
20 Normal Voltage 0.0155
20 Battery End Point 0.0012
Note:

1. Normal Voltage = 3.3V.

; Battery End Point (BEP) =3.8V. ; Maximum Voltage =4.3 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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e a0, FCC RF Test Report Report No. : FG912203A
Test Conditions | Middle Channel 2""?:"%"’:‘;_5;223") N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0186
40 Normal Voltage 0.0128
30 Normal Voltage 0.0165
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0117
0 Normal Voltage 0.0154
-10 Normal Voltage 0.0239 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0117
20 Maximum Voltage 0.0165
20 Normal Voltage 0.0005
20 Battery End Point 0.0032

Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) =3.3V. ; Maximum Voltage =4.3V
2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc. Page Number 1 A31 of A32
TEL : +86-512-57900158 Report Issued Date : Apr. 09, 2019
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : XMR201905AG35NA Report Template No.: BU5-FG22/24/27 Version 2.0




e a0, FCC RF Test Report Report No. : FG912203A
Test Conditions | Middle Channel ‘(AllainDcM%.g?(rLToL\), N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0069
40 Normal Voltage 0.0156
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0058
-10 Normal Voltage 0.0150 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0092
20 Maximum Voltage 0.0092
20 Normal Voltage 0.0006
20 Battery End Point 0.0167

Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) =3.3V. ; Maximum Voltage =4.3V
2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG912203A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GPRS class 8)

_ Over S.G. TX Cable | TX Antenna o
Channel Frfl?nlll_lin;:y ( :;:1 ) ( :Iénnl:) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
1648.4 -68.99 -13 -55.99 -70.20 2.32 5.68 H
2472 -66.07 -13 -563.07 -66.70 3.02 5.80 H
3294 -66.78 -13 -53.78 -69.24 3.27 7.88 H
Lowest
1648 -69.14 -13 -56.14 -70.35 2.32 5.68 \%
2472.6 -66.24 -13 -563.24 -66.87 3.02 5.80 \%
3294 -66.23 -13 -563.23 -68.69 3.27 7.88 \%
1672 -57.48 -13 -44.48 -58.69 2.32 5.68 H
2510 -53.61 -13 -40.61 -54.24 3.02 5.80 H
3348 -64.63 -13 -51.63 -67.09 3.27 7.88 H
Middle
1672 -57.57 -13 -44.57 -58.78 2.32 5.68 \%
2509.2 -61.36 -13 -48.36 -61.99 3.02 5.80 \%
3348 -63.65 -13 -50.65 -66.11 3.27 7.88 \%
1698 -68.68 -13 -55.68 -69.89 2.32 5.68 H
2546.4 -67.43 -13 -54.43 -68.06 3.02 5.80 H
3396 -66.87 -13 -53.87 -69.33 3.27 7.88 H
Highest
1698 -69.84 -13 -56.84 -71.05 2.32 5.68 \%
2546.4 -68.19 -13 -55.19 -68.82 3.02 5.80 \%
3396 -66.54 -13 -53.54 -69.00 3.27 7.88 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG912203A
GSM850 (EDGE class 8)
_ Over S.G. TX Cable | TX Antenna o
Channel Frfl?nlll_lin;:y ( :;:1 ) ( :Iénnl:) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
1648 -69.34 -13 -56.34 -70.55 2.32 5.68 H
2472.6 -66.22 -13 -563.22 -66.85 3.02 5.80 H
3294 -65.89 -13 -52.89 -68.35 3.27 7.88 H
Lowest
1648.4 -68.91 -13 -55.91 -70.12 2.32 5.68 \%
2472.6 -66.05 -13 -53.05 -66.68 3.02 5.80 \%
3294 -66.72 -13 -63.72 -69.18 3.27 7.88 \%
1672 -58.07 -13 -45.07 -59.28 2.32 5.68 H
2509.2 -63.71 -13 -50.71 -64.34 3.02 5.80 H
3348 -66.20 -13 -53.20 -68.66 3.27 7.88 H
Middle
1672 -58.59 -13 -45.59 -59.80 2.32 5.68 \%
2508 -64.37 -13 -51.37 -65.00 3.02 5.80 \%
3348 -66.28 -13 -53.28 -68.74 3.27 7.88 \%
1698 -70.13 -13 -57.13 -71.34 2.32 5.68 H
2546.4 -68.10 -13 -55.10 -68.73 3.02 5.80 H
3396 -66.20 -13 -53.20 -68.66 3.27 7.88 H
Highest
1698 -70.36 -13 -57.36 -71.57 2.32 5.68 V
2546.4 -68.09 -13 -55.09 -68.72 3.02 5.80 \%
3396 -66.52 -13 -53.52 -68.98 3.27 7.88 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG912203A
GSM1900 (GPRS class 8)
_ Over S.G. TX Cable | TX Antenna o
Channel Frfl?nlll_lin;:y ( :;:1 ) ( :Iénnl:) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
3699 -61.02 -13 -48.02 -65.89 3.55 8.42 H
5550 -57.28 -13 -44.28 -63.62 4.34 10.68 H
7404 -52.72 -13 -39.72 -59.52 5.14 11.94 H
Lowest
3699 -59.57 -13 -46.57 -64.44 3.55 8.42 \%
5550 -54.52 -13 -41.52 -60.86 4.34 10.68 \%
7404 -52.80 -13 -39.80 -59.60 5.14 11.94 \%
3759 -56.17 -13 -43.17 -61.04 3.55 8.42 H
5640 -54.02 -13 -41.02 -60.36 4.34 10.68 H
7524 -52.28 -13 -39.28 -59.08 5.14 11.94 H
Middle
3759 -49.23 -13 -36.23 -54.10 3.55 8.42 \%
5640 -48.46 -13 -35.46 -54.80 4.34 10.68 \%
7524 -52.00 -13 -39.00 -58.80 5.14 11.94 \%
3819 -60.48 -13 -47.48 -65.35 3.55 8.42 H
5727 -57.37 -13 -44.37 -63.71 4.34 10.68 H
7632 -52.17 -13 -39.17 -58.97 5.14 11.94 H
Highest
3819 -58.90 -13 -45.90 -63.77 3.55 8.42 V
5730 -54.73 -13 -41.73 -61.07 4.34 10.68 \%
7632 -51.81 -13 -38.81 -58.61 5.14 11.94 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG912203A
GSM1900 (EDGE class 8)
_ Over S.G. TX Cable | TX Antenna o
Channel Frfl?nlll_lin;:y ( :;:1 ) ( :Iénnl:) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
3699 -60.80 -13 -47.80 -65.67 3.55 8.42 H
5550 -57.35 -13 -44.35 -63.69 4.34 10.68 H
7404 -52.78 -13 -39.78 -59.58 5.14 11.94 H
Lowest
3699 -61.07 -13 -48.07 -65.94 3.55 8.42 \%
5550 -57.66 -13 -44.66 -64.00 4.34 10.68 \%
7404 -52.98 -13 -39.98 -59.78 5.14 11.94 \%
3759 -60.91 -13 -47.91 -65.78 3.55 8.42 H
5640 -57.42 -13 -44.42 -63.76 4.34 10.68 H
7524 -52.59 -13 -39.59 -59.39 5.14 11.94 H
Middle
3759 -59.53 -13 -46.53 -64.40 3.55 8.42 \%
5640 -57.22 -13 -44.22 -63.56 4.34 10.68 \%
7524 -51.85 -13 -38.85 -58.65 5.14 11.94 \%
3819 -60.70 -13 -47.70 -65.57 3.55 8.42 H
5730 -57.32 -13 -44.32 -63.66 4.34 10.68 H
7644 -51.97 -13 -38.97 -58.77 5.14 11.94 H
Highest
3819 -59.91 -13 -46.91 -64.78 3.55 8.42 V
5730 -57.35 -13 -44.35 -63.69 4.34 10.68 \%
7644 -51.85 -13 -38.85 -58.65 5.14 11.94 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG912203A
WCDMA Band V(RMC 12.2Kbps)
_ Over S.G. TX Cable | TX Antenna o
Channel Frfl?nlll_lin;:y ( :;:1 ) ( :Iénnl:) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
1650 -69.28 -13 -56.28 -70.49 2.32 5.68 H
24741 -66.15 -13 -563.15 -66.78 3.02 5.80 H
3300 -66.71 -13 -53.71 -69.17 3.27 7.88 H
Lowest
1649.4 -69.59 -13 -56.59 -70.80 2.32 5.68 \%
2474 -67.05 -13 -54.05 -67.68 3.02 5.80 \%
3300 -67.24 -13 -54.24 -69.70 3.27 7.88 \%
1674 -66.65 -13 -53.65 -67.86 2.32 5.68 H
2510 -67.06 -13 -54.06 -67.69 3.02 5.80 H
3348 -66.69 -13 -53.69 -69.15 3.27 7.88 H
Middle
1674 -70.44 -13 -57.44 -71.65 2.32 5.68 \%
2509.56 -67.96 -13 -54.96 -68.59 3.02 5.80 \%
3348 -66.86 -13 -53.86 -69.32 3.27 7.88 \%
1696 -69.05 -13 -56.05 -70.26 2.32 5.68 H
2544 .93 -67.33 -13 -54.33 -67.96 3.02 5.80 H
3396 -66.56 -13 -53.56 -69.02 3.27 7.88 H
Highest
1696 -70.06 -13 -57.06 -71.27 2.32 5.68 V
2544 .93 -68.46 -13 -55.46 -69.09 3.02 5.80 \%
3396 -66.26 -13 -53.26 -68.72 3.27 7.88 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Kunshan) Inc. Page Number : B5 of B7

TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : XMR201905AG35NA

Report Issued Date : Apr. 09, 2019

Report Version

. Rev. 01

Report Template No.: BU5-FG22/24/27 Version 2.0




e a0, FCC RF Test Report Report No. : FG912203A
WCDMA Band II(RMC 12.2Kbps)
_ Over S.G. TX Cable | TX Antenna o
Channel Frfl?nlll_lin;:y ( :;:1 ) ( :Iénnl:) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
3705 -61.50 -13 -48.50 -66.37 3.55 8.42 H
5556 -57.87 -13 -44.87 -64.21 4.34 10.68 H
7404 -52.73 -13 -39.73 -59.53 5.14 11.94 H
Lowest
3705 -61.11 -13 -48.11 -65.98 3.55 8.42 \%
5556 -57.18 -13 -44.18 -63.52 4.34 10.68 \%
7404 -52.87 -13 -39.87 -59.67 5.14 11.94 \%
3759 -60.92 -13 -47.92 -65.79 3.55 8.42 H
5640 -57.39 -13 -44.39 -63.73 4.34 10.68 H
7524 -52.82 -13 -39.82 -59.62 5.14 11.94 H
Middle
3759 -60.68 -13 -47.68 -65.55 3.55 8.42 \%
5637 -55.66 -13 -42.66 -62.00 4.34 10.68 \%
7524 -52.08 -13 -39.08 -58.88 5.14 11.94 \%
3816 -60.73 -13 -47.73 -65.60 3.55 8.42 H
5724 -57.52 -13 -44.52 -63.86 4.34 10.68 H
7632 -52.14 -13 -39.14 -58.94 5.14 11.94 H
Highest
3816 -60.85 -13 -47.85 -65.72 3.55 8.42 V
5721 -55.87 -13 -42.87 -62.21 4.34 10.68 \%
7632 -51.96 -13 -38.96 -58.76 5.14 11.94 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG912203A

WCDMA Band IV(RMC 12.2Kbps)

_ Over S.G. TX Cable | TX Antenna o
Channel Frfl?nlll_lin;:y ( :;:1 ) ( :Iénnl:) Limit Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dB) (dBi)
3423 -61.63 -13 -48.63 -66.35 3.41 8.13 H
5136 -58.09 -13 -45.09 -64.10 4.20 10.20 H
6852 -54.26 -13 -41.26 -60.71 4.91 11.36 H
Lowest
3423 -60.56 -13 -47.56 -65.28 3.41 8.13 \%
5136 -57.62 -13 -44.62 -63.63 4.20 10.20 \%
6852 -54.28 -13 -41.28 -60.73 4.91 11.36 \%
3468 -60.39 -13 -47.39 -65.11 3.41 8.13 H
5199 -58.19 -13 -45.19 -64.20 4.20 10.20 H
6930 -54.33 -13 -41.33 -60.78 4.91 11.36 H
Middle
3468 -59.43 -13 -46.43 -64.15 3.41 8.13 \%
5193 -56.60 -13 -43.60 -62.61 4.20 10.20 \%
6930 -54.28 -13 -41.28 -60.73 4.91 11.36 \%
3504 -61.43 -13 -48.43 -66.15 3.41 8.13 H
5259 -57.96 -13 -44.96 -63.97 4.20 10.20 H
7008 -53.76 -13 -40.76 -60.21 4.91 11.36 H
Highest
3507 -58.35 -13 -45.35 -63.07 3.41 8.13 V
5259 -57.39 -13 -44.39 -63.40 4.20 10.20 \%
7008 -53.55 -13 -40.55 -60.00 4.91 11.36 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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